



FLUOROPON®

CERTIFIED LABORATORY
TEST REPORT

GLOSS

SPECULAR GLOSS

TEST PROCEDURES:	GLOSS DETERMINATION PER ASTM D523
PRODUCT TESTED:	VALSPAR FLUOROPON COATING
TESTS RESULTS:	SPECULAR GLOSS WAS FOUND TO BE 30 OR LESS ON A 60° GEOMETRY. HUNTER LAB D48D GLOSSMETER. (STANDARDIZATION AT 0 AND 95.3)
SAMPLE NUMBER:	435A871
LOCATION:	THE VALSPAR CORPORATION FT. MYERS, FL

The VALSPAR CORPORATION certifies these tests to be true and accurate and performed by our laboratory.